



# TEST REPORT

**NAME OF SAMPLE:** Nylon Hammock

**MANUFACTURER:** Zhejiang Kairuisi Outdoor Products Co., Ltd.

**CLASSIFICATION OF TEST:** Commission test

**CLIENT:** Zhejiang Kairuisi Outdoor Products Co., Ltd.

CHINA CEPREI (SICHUAN) LABORATORY

# TEST REPORT

INFORMATION OF SAMPLE	Name of sample	: Nylon Hammock	Produce date : /  Base of sample : /
	Trade mark	: /	
	Test /model	: HC-HM009	
	Type/model	: HC-HM009, HM008, HM007	
	Name of factory	: Zhejiang Kairuisi Outdoor Products Co., Ltd.	
	Address of factory	: No.8, Xinya Road, Sanxi Industrial Park, Ouhai, Wenzhou.	
	Quantity of sample	/	
INFORMATION OF CLIENT	Commissioned by	: Zhejiang Kairuisi Outdoor Products Co., Ltd.	Coding of post : _____
	Address of Commissioned	: No.8, Xinya Road, Sanxi Industrial Park, Ouhai, Wenzhou.	
	Telephone of commissioned	: /	
INFORMATION OF TEST	Classification of test	: Commissioned test	Number of application : SCC1660020A Sampling date : 2016-9-25
	Attain sample	: Send by client	
	Test item	: IEC62321:2013, EPA3050B, EPA3060A, EN1122: 2001, EPA7196A, EPA3052, EPA3540C, EPA8270D, ISO3613: 2010	
RESULTS OF TEST	Results of test reference pertain page.		Seal of china ceprei (si chuan) laboratory Date of issue: Sep.25, 2016 It's invalidation without seal of china ceprei(si chuan) laboratory to copy test report
REMARK	1. Sample status and characteristic before test: QC pass 2. Condition of test: (24~26) °C (52-56) %RH		



Approved by: *Hefeng* Reviewed by: *Guo Zhongming* Tested by: *Liu Tong*

**TEST REPORT**

Type/model: HC-HM009

Element	Limit	Result -Remark	Detection Limit	Verdict
Hg, mg/kg	≤1000	ND(1) ND(2) ND(3) ND(4))	2	pass
Pb,mg/kg	≤1000	ND(1) ND(2) ND(3) ND(4)	2	pass
Cr <sup>6+</sup> ,mg/kg	≤1000	ND(1) ND(2) ND(3) ND(4)	2	pass
Cd,mg/kg	≤100	ND(1) ND(2) ND(3) ND(4)	2	pass
mono-PBB,mg/kg	/	ND(1)	5	/
di-PBB,mg/kg	/	NA (1)	5	/
tri-PBB,mg/kg	/	NA (1)	5	/
tetra-PBB,mg/kg	/	NA (1)	5	/
penta-PBB,mg/kg	/	NA (1)	5	/
hexa-PBB,mg/kg	/	NA (1)	5	/
hepta-PBB,mg/kg	/	NA (1)	5	/
octa-PBB,mg/kg	/	NA (1)	5	/
nona-PBB,mg/kg	/	NA (1)	5	/
deca-PBB,mg/kg	/	NA (1)	5	/
PBBs, mg/kg	≤1000	ND(1) ND(3) ND(4)	/	pass
mono-PBDE,mg/kg	/	NA (1)	5	/
di-PBDE,mg/kg	/	NA (1)	5	/
tri-PBDE,mg/kg	/	NA (1)	5	/
tetra-PBDE,mg/kg	/	NA (1)	5	/
pebta-PBDE,mg/kg	/	NA (1)	5	/
hexa-PBDE,mg/kg	/	NA (1)	5	/
hepta-PBDE,mg/kg	/	NA (1)	5	/
octa-PBDE,mg/kg	/	NA (1)	5	/

**TEST REPORT**

Type/model: HC-HM009

Element	Limit	Result -Remark	Detection Limit	Verdict
nona-PBDE,mg/kg	/	NA (1)	5	/
deca-PBDE,mg/kg	/	NA (1)	5	/
PBDEs, mg/kg	≤1000	ND(1) ND(3) ND(4)	5	pass
HBCDD,mg/kg	≤1000	ND(1) ND(3) ND(4)	5	pass
DEHP,mg/kg	≤1000	ND(1) ND(3) ND(4)	5	pass
BBP,mg/kg	≤1000	ND(1) ND(3) ND(4)	5	pass
DBP,mg/kg	≤1000	ND(1) ND(3) ND(4)	5	pass

- Notice 1:** ND means “less than” 5 mg/kg.  
**2:** “\*” means ROHS don't request.  
**3:** NA means not applicable..

# TEST REPORT

Type/model: HC-HM009

Serial number	Material name	Credential Number
1	Nylon cloth	SCC(16)-60020A-10-R
2	Lock	SCC(16)-60020A-10-R
3	The rope	SCC(16)-60020A-10-R
4	Package lock	SCC(16)-60020A-10-R

## Photos of the sample

Type/model: HC-HM009



---

# Notice

- 1. This Test Report shall be invalid without the stamp of the testing laboratory.**
- 2. Any copy of this Report shall be invalid without the seal of the testing laboratory.**
- 3. This Report shall be invalid without Tester, Reviewer and Approver signature.**
- 4. Any alteration of this Report shall invalidate the entire Report.**
- 5. Client shall put forward any objections to the contents of this Report within 15 (fifteen) days of receipt. Thereafter the Report contents and conclusions remain accepted and agreed and no further changes will be considered.**
- 6. The test results presented in this report relate only to the object tested.**

Tel: 028-84847518

Post code: 610100

**CHINA CEPREI (SICHUAN) LABORATORY.**  
No.45 Wenming Dong Road Longquanyi Chengdu 610100 P. R. China